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Anhui Clean Energy Co.Ltd JL-QMS-131

P A MBI FR BIE B
Batch inspection quality certificate for seamless steel cylinders
“UAYS Cylinders type: _WGI1279-90-17.2A ¥4 Filling medium: _1G-541
7= i 5 Product drawing no: LD-QP1.TY-B-05-01
JEHB45H Bottom structure:  BMINIEJE O#EE OMIRE OH RE OXUE

#ili& VF AT UE4R 5 Manufacturing licence number: TS2210K24-2022
fiil] & B42 Manufacturing company: Anhui Clean Energy Co., Ltd.
A7 4it5 Batch No.: HB041 #ili& H #1 Manufacturing Date: 2021.05

= b A S Standard:  GB/T 5099.1-2017
AHMBMESMA__ 001  SF 2008  SKSH 200 200 R,

I Remark: it &4 <M A4 F 5 S This batch cylinders don’t contain following
number: 001 (J7%MEREIRLS) . 002 OKEBRHIRLE)

1 FEHARESE Main technical data

AHITAEES (MPa) KEREE S (MPa)
_ 17.2 25.8
Nominal WP Hydrostatic TP

AFFAKER (L) ” SERBE S (MPa) _—
Nominal Volume Leakage TP '
INFR B 4 ) e

SRR Smm 279 B (mm) 73
Nominal Diameter

2 FEME Main Material

5 Type ZHR. MRS Name RS, Hk& Type
WIEATEL Cylinder Material | 34CrMod 4540 seamless steel tube ®279x7.8

3 WA EHE: A5 Cylinder Material Chemical Composition

JL% Element Si Mn Cr Mo S 2 S+P Ni Cu
afgfrE% | 030~ | 0.15~ | 0.60~ | 0.90~ | 0.15~ | <0.01 | <0.02 <0.02
<0.30 | <0.20
AQL 0.37 | 035 | 0.90 | 1.20 | 0.30 0 0 5
SRS %
Actual 0.353 | 0.267 | 0.782 | 0.982 | 0.192 | 0.003 | 0.011 | 0.014 | 0.028 | 0.043
Content
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Anhui Clean Energy Co.Ltd

4 J1%-1£RE Mechanical Property
A3 77 2, Heat Treatment Method

%K Quenching + [7] k. Temper

JiE Al 5 .
K51 H PUPL SR _ W 5 i 2 A ——
Yield . 425 Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/cm?)
Rea (MPa)
afstrdEAQL | >910,<1100 >770 >14 B/h>32 | FE45>40 -
» =
Sl &5 S
970/984 874/882 15.6/15.5 90 93 Acceptance
Actual Results

5 JEARf#E] Bottom Anatomy
Eafl. B KIEE. BG. KBS, GRS 95 & EREE SR,

6 KIEMRRYE Bursting Test

%4i'5 Serial No.: HB041002 SR FE 77 Bursting Pressure:

73.63 MPa

FEWET] Shape of crevasse: MMEMIZYL, Fome - B TR T S R A SR

AL 2 BRI & GB/T 5099.1-2017 PRHERESR, A,

After inspection and tests,

Products of this batch are according to the

requirements of GB/T 5099.1-2017 and acceptable.

BB RSB ()

ZRBRREIH R L 7 6 R ).
ANHUI CLEAN ENERGY CO., LTD

KB A /%2‘%

Approved by:

22 F£ 17




